

The report shall not be reproduced except in full,
without the written approval of the institute.

Test Report No. 02-229 (E)
Issued on December 13, 2002



TEST REPORT

ON

TEST OF HIGH-EXPANSION FOAM CONCENTRATES FOR FIXED FIRE-EXTINGUISHING SYSTEMS

IMO MSC/Circ. 670

Reference Number: No.41147

Name of Specimen: High-Expansion Foam Concentrate
SPPF-2 Profoam II

Name and Address of Applicant: YAMATO PROTEC CORPORATION
1-10, Fukae-kita 2-chome, Higashinari-ku,
Osaka-city, 537-0001 JAPAN

This test report describes the results of the above test.

Cover 1 sheet, text 11 sheets and attachment 14 sheets (total 26 sheets) are included.

Tested and Reported by

Tatsuhiro Hiraoka
Researcher
Fire Safety Division

Approved by

Yuuichi Takeshita
Vice director
Administration

JAPAN SHIP MACHINERY QUALITY CONTROL ASSOCIATION
RESEARCH INSTITUTE OF MARINE ENGINEERING

1-5-12 Fujimicho, Higashimurayama, Tokyo 189-0024 Japan

Tel: 81-42-394-3611 Fax: 81-42-394-1119